
	DRUG ALLERGIES:

	

	

	



                           PATIENT IDENTIFICATION                                   ROOM NO.
HEPARIN INFUSION ORDER - WEIGHT BASED 
(Orders not for Acute Coronary Syndrome/MI, CVA/TIA, similar conditions or patients  receiving a Thrombolytic)
	DATE
	TIME
	                                             ORDERS FOR MEDICATION, DIET AND TREATMENTS

	
	
	NOTE:  Heparinized patients transferring patient care areas may not require bolus dose.

	
	
	  1.  Diagnosis:________________________________________________.

	
	
	  2.  PT/PTT, CBC, serum creatinine prior to heparin administration.  Notify M.D. if serum

	
	
	       creatinine greater than 1.8 mg %.  If blood in stool noted or reported at heparin initiation, 

	
	
	       obtain occult stool test unless vaginal bleeding or bleeding from hemorrhoids is present.

	
	
	  3.  Weigh patient.  Record actual weight ___________lbs.  Convert weight to kg by dividing 

	
	
	       weight by 2.2 (conversion factor for kg)= __________ weight in kg (Use the actual weight 

	
	
	       in kg for all calculations.)  Round weight to nearest 5 kg.

	
	
	  4.  Calculate and administer Heparin IV Push bolus dose.

	
	
	       Heparin 80 units X ________ weight in kg = ________ units.

	
	
	       Round to nearest 100 units.  Maximum dose = 10,000 units.

	
	
	       Immediately after bolus, begin infusion of #5.

	
	
	  5.  Heparin infusion for administration:

	
	
	       Heparin 25,000 units/250 ml 0.45% NS (concentration 100 units/ml)

	
	
	       Begin initial Heparin infusion at 18 units/kg/hour per infusion pump (see calculation below).

	
	
	       Calculate Heparin infusion rate

	
	
	       18 units X ________ weight in kg = ________ units/hour divided by 100 units/ml = 

	
	
	       ________ ml/hour.  Round to nearest milliliter.  Maximum initial dose = 2,000 units/hour.

	
	
	  6.  Obtain STAT PTT 6 hours after Heparin bolus.

	
	
	  7.  Daily CBC.

	
	
	  8.  Based on PTT results, administer bolus and adjust Heparin infusion rate by the following 

	
	
	       sliding scale until PTT is therapeutic (64 to 112).  Refer to Heparin Dosing Chart. (See

	
	
	       calculation worksheet.)

	
	
	anti 10A (international units)

PTT (seconds)

Bolus Dose Calculation

(Maximum 10,000 units)

Infusion Adjustment

Less than 0.1

Less than 40 

80 units/kg

Increase infusion by 4 units/kg/hour

0.1 to 0.29

40 to 63 

40 units/kg

Increase infusion by 2 units/kg/hour

0.3 to 0.7

64  to 112

None

No change

0.71 to 0.9

113 to 136 

None

Decrease infusion by 2 units/kg/hour

Greater than 0.9

137 and above

None (Notify MD)

Hold infusion 1 hour then decrease 
   by 3 units/kg/hour



	
	
	  9.  Obtain PTT every six hours after dosing change.

	
	
	10.  Change PTT to every 24 hours once PTT is between 64 to 112 for two consecutive times.

	
	
	11.  Repeat #9 & #10 with any dosage change.

	
	
	12.  Notify MD for signs of bleeding.

	
	
	Heparin to Lovenox (Enoxaparin) Conversion Orders

	
	
	13.  Begin Lovenox (enoxaparin) 2 hours after Heparin infusion discontinued.

	
	
	Give subcutaneously  FORMCHECKBOX 
  1 mg/kg every 12 hours    FORMCHECKBOX 
   1.5 mg/kg every 24 hours 

	
	
	                                   FORMCHECKBOX 
  1 mg/kg every 24 hours for Renal impairment (CrCl less than 30)  

	
	
	           FORMCHECKBOX 
  Obtain Anti 10A (Heparin, Anti-Xa activity) four hours after 3rd dose OR on day ____ of 

	
	
	                therapy if obese (BMI > 40), pregnant or renally impaired.  

	
	
	Coumadin Orders #13 – 15 (not for use in pregnancy)

	
	
	14.  Begin Coumadin _______mg daily at 1700 on the first day of heparin therapy.

	
	
	15.  Begin Coumadin _______mg daily at 1700 on the first day PTT is therapeutic (64 - 112 seconds).

	
	
	16.  Daily PT/INR.
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